
DOKUZ EYLÜL UNIVERSITY 
GRADUATE SCHOOL OF 

NATURAL AND APPLIED SCIENCES 
 
 

 
 
 

INVESTIGATIONS OF REUSE OPTIONS FOR 
FERMENTATION INDUSTRY WASTEWATERS 

 
 
 
 
 
 
 
 
 
 
 
 

by 
Goncagül ÖZTÜRK 

 
 
 
 
 
 
 
 
 
 
 
 

November, 2008 
İZMİR 



 
 

INVESTIGATIONS OF REUSE OPTIONS FOR 
FERMENTATION INDUSTRY WASTEWATERS 

 
 
 

 
 
 
 

A Thesis Submitted to the 
Graduate School of Natural and Applied Sciences of Dokuz Eylül University 

In Partial Fulfillment of the Requirements for the Degree of Master of Science 
in Environmental Engineering, Environmental Technology Program 

 
 
 
 
 
 
 

 
 
 

by 
Goncagül ÖZTÜRK 

 
 
 
 
 
 
 
 
 
 

 
 

November, 2008 
İZMİR



 
 

[...]
According to the table 5.4, total coliform, arsenic, antimony, iron, manganese, 

TDS and sodium values are higher than the standards.  

 

Recommended treatment processes depend on the type of the soil, the slope, 

thickness of the vadose zone and percolation rate. Also, setback distances which 

were listed in Table 3.4 must be provided. For groundwater recharge, advanced 

wastewater treatment is needed generally. Advanced wastewater treatment processes 

include chemical clarification, carbon adsorption, reverse osmosis and other 

membrane processes, air stripping, ultrafiltration, and ion exchange. Reverse osmosis 

and nanofiltration are the most common membrane technologies used for production 

of drinking water. 

 

Due to the direct injection method has the strictest ranges; the recommended 

flowchart is arranged assuming this method as the chosen. By this means, the 

recommended treatment flow is shown below in Figure 5.3. 

 

 

 

 



 

 

74 

Table 5.4 Comparison of drinking water standards with the pilot brewery’s effluent (Pollet Water 

Group [PWG], n.d.) 

 Parameter TSE 266 WHO  EPA Effluent  

Total Coliform (unit/100ml) <1  0  <1  300 

Aluminum,Al 0,2 0,2 1 0.126 

Arsenic, As 0,05 0,05 0,05 0.078 

Barium, Ba 0,3   1 ** 

Cadmium, Cd 0,01 0,01 0,01 < 0.01 

Chrome, Cr 0,05 0,05 0,05 < 0.01 

Fluoride, F 1,5 1,5 0,7-2,4 ** 

Lead, Pb 0,05 0,05 0,05 < 0.01 

Mercury, Hg 0 0 0 ** 

Nitrate, NO3 50 50 45 6.9 

Selenium, Se 0,01   0,01 ** 

Argent, Ag 0,01   0,05 ** 

Antimony, Sb 0,01   0,01 0.121 

Colour (platinum cobalt) 20  15  15  ** 

Copper, Cu 3  1 < 0.01 

Iron, Fe2+ 0,2   0,3 0.824 

Manganese, Mn2+ 0,05 0,5 0,05 0.06 

pH 6,5-9,2 6,5-8,8 6,5-8,5 6.96 

Sulphate, SO4
-2 250 250 250 82 

TDS 1500 1000 500 2140 

Zinc, Zn 5   5 0.074 

Calcium, Ca2+ 200     90.82 

Magnesium, Mg2+ 50     3.48 

Potassium, K+ 12     1.09 

Sodium, Na+ 175 200   412.39 

*   All values are in mg/L except turbidity, total coliform, colour and pH 

** This value’s not measured 

 

 

 



 

 

75 

 

Figure 5.3 Recommended treatment processes for groundwater recharge 

 

5.4 The Evaluation of Agricultural Reuse 

 

Irrigation water recommended characteristics and limit values specified by EPA, 

WHO and the Turkish authorities have been given in Chapter 3. The EPA and the 

WHO guidelines have more common definitions; however, the Turkish standards are 

more detailed. In this wise the effluent characteristics of the pilot brewery will be 

compared with the regulations.  

 

As an initial overview, the brewery wastewaters are classified within the first 

group in Table 3.11 and so, the wastewater is categorized as it can be used for 

irrigation water if a suitable field is near the plant. 

 

Then the SAR and the electrical conductivity values are used to determine the 

irrigation water class of the reclaimed water using Figure 3.1. The effluent SAR ratio 

of the pilot plant was 11.5 and electrical conductivity was 3.4 dS/m. So the class of 

the water can be determined as C3S3. Comparison of the Table 5.1 and the Table 3.9 

is below (Table 5.5) to determine if there’s a problem about the heavy metal 

concentrations. 

 

Groundwater 
addition 

 

Disinfection 

Effluent 
(ready for the 

direct injection 
to wells) 

Recarbonation 

CO2 Filtration 

Activated Carbon 
Adsorption 

Reverse 
Osmosis 

Clarification 
Activated 

Sludge 
Effluent 

 

Coagulation 

Flocculation 

Sludge 

Filter Bag  
25 µm  

 



 

 

76 

Table 5.5 Comparison of the effluent values and the heavy metal concentration limits 

Acceptable maximum concentrations 
(mg/L) 

Elements Effluent Continuous irr. 
for each ground, 

mg/L 

Applied < 20 years 
to clay ground with 

pH value 6,0-8,5, 
mg/L 

Aluminium (Al) 0.126 5.0 20.0 

Arsenic (As) 0.075 0.1 2.0 

Beryllium (Be) - 0.1 0.5 

Boron (B) 0.124 -3 2.0 

Cadmium (Cd) <0.01 0.01 0.05 

Chrome (Cr) <0.01 0.1 1.0 

Cobalt (Co) <0.01 0.05 5.0 

Copper (Cu) <0.01 0.2 5.0 

Fluoride (F) - 1.0 15.0 

Iron (Fe) 0.824 5.0 20.0 

Lead (Pb) <0.01 5.0 10.0 

Lithium (Li)1 - 2.5 2.5 

Manganese (Mn) 0.06 0.2 10.0 

Molybdenum (Mo) <0.01 0.01 0.052 

Nickel (Ni) <0.01 0.2 2.0 

Selenium(Se) - 0.02 0.02 

Vanadium (V) <0.01 0.1 1.0 

Zinc (Zn) 0.074 2.0 10.0 

 

As seen above, all the parameters are in required ranges, including Boron that is 

also listed in Table 3.10. So, the irrigation water is classified as the Class-I category 

according to the boron concentration value.  

 

The class of the irrigation water has been determined as C3S3 for its salinity and 

sodicity values. As per Table 3.8, the SAR, salinity, fecal coliform, BOD and the 

TSS values are out of ranges. The other parameters ensure the Class III properties. 

 



 

 

77 

For the treatment systems secondary treatment should produce effluent in which 

both the BOD and TSS do not exceed 30 mg/L. In this case, there should be some 

changes in the secondary treatment processes of the advanced treatment processes 

should be implemented to gain the required values. The recommended flow chart is 

shown in Figure 5.4. 

 

 
Figure 5.4 Recommended treatment processes for agricultural irrigation 

 

5.4.1  Examples for The Calculation of Required Water  

 

Calculation method for the required irrigation water has been explained in 

Chapter 1.5.3. So, the calculations are predicated on the equation, 0* ETKET cc = .  

According to Chapter 1.5.3 and using the flowrate data (5500 m3/day) sourced by 

the treatment plant of the pilot brewery, the water demands of some selected crops 

such as cotton, grape and maize, are calculated as in the following. The growth 

periods of these crops are divided into four stages and these stages are: 

 

• I. Period: Sowing, germination and early vegetative period. 

• II. Period: Quick vegetative development. 

• III. Period: Flowering and generative period.  

Granular 
Activated 
Carbon 

Adsorption 

Spent Carbon 

Reverse 
Osmosis 

 
Disinfection 

Effluent 
(ready for 

agricultural 
irrigation ) 

Filtration 
Activated 

Sludge 
Effluent 

 



 

 

78 

• IV. Period: Ripening and harvest. 

 

 The data that belongs to İzmir city which is located in Turkey are used for the 

determinations. Crop coefficient (Kc) values are for İzmir city and listed in Table 5.6.  

 

Table 5.6 Crop coefficient (Kc) values for cotton, maize and grape (Jochum, 2006, p.15).  

Growth Periods and Crop Coefficients  

I II III IV Total CROPS 
Sowing 

Date 
Harvest 

Date 
Days Kc Days Kc Days Kc Days Kc Days 

Cotton May.01 Oct. 31 20 0.4 35 0.7 70 1.1 58 0.65 183 

Maize Apr. 04 Oct. 04 30 0.3 39 0.7 32 1.1 71 0.8 172 

Grape Mar.06 Oct. 15 15 0.4 56 0.75 61 0.95 91 0.7 223 

 

Also the reference crop evapotranspration rates (ET0) belong to Kemalpaşa, which 

is located within the borders of İzmir, are listed in Table 5.7. 

 

Table 5.7 Reference crop evapotranspration (ET0) values for Kemalpaşa (Atpulat, 2004, p.41).  

Month January February March April May June 

ET0 

(mm/month) 
55.10 66.37 108.35 147.21 197.25 237.93 

Month July August September October November December 

ET0 

(mm/month) 
251.92 232.65 174.00 116.06 66.68 49.35 

 

According to the values listed above, the calculated results are shown in Table 5.8. 

 

Table 5.8 Evapotranspiration values for some crops. 

Growth Periods I II III IV 

C
ot

to
n

 

ETC (m/period) 50.90*10-3 183.34*10-3 595.79*10-3 177.23*10-3 

Growth Periods I II III IV 

M
ai

ze
 

ETC (m/period) 50.72*10-3 198.95*10-3 284.548*10-3 376.31*10-3 

Growth Periods I II III IV 

G
ra

p
e 

ETC (m/period) 20.97*10-3 212.90*10-3 440.22*10-3 409.30 



 

 

79 

The flowrate of the pilot wastewater treatment plant’s effluent is 5500 m3/day. So, 

the volume of water is calculated by using the numbers of days listed in Table 5.6 

which have been certained specifically for each period. In Table 5.9 it’s shown that 

how much area can be irrigated by using the effluent water of the pilot brewery; for 

the crops cotton, maize and grape. 

 

Table 5.9 Potential of irrigation of the pilot brewery treated wastewater. 

 

5.5 The Wastewater Reclamation Cost 

 

For the calculation of total reclamation system life cycle cost, time value of the 

money should be regarded. Thus Asano (1998, p.83) mentions that “Interest rate 

factors have been developed to allow us to calculate the value of a monetary 

transaction made at one time to the value at another time. The interest rate is the 

measure of the time value of money”. In Table 5.10 life cycle costs estimated for 

several reuse alternatives are given.  

 

Table 5.10 Summary of estimated water reclamation treatment process life cycle costs (Fatta, & 

Kythreotou, 2005) 

Reuse alternative 
Recommended treatment 
process 

Annual costs (€/m³)a, b 

Agricultural irrigation  Activated sludge 0.16-0.44 
Livestock and wildlife 
watering 

Trickling filter 0.17-0.46 

Power plant and industrial 
cooling 

Rotating biological 
contactors 

0.25-0.47 

Urban irrigation – landscape Activated sludge, filtration 
of secondary effluent 

0.19-0.59 

Growth Periods I II III IV 

C
ot

to
n

 

Field (ha) 216 105 65 180 

Growth Periods I II III IV 

M
ai

ze
 

Field (ha) 325 108 62 104 

Growth Periods I II III IV 

G
ra

p
e 

Field (ha) 393 145 76 122 



 

 

80 

Table 5.10 (continued) 

Reuse alternative 
Recommended treatment 
process 

Annual costs (€/m³)a, b 

Groundwater recharge – 
spreading basins 

Infiltration – percolation 0.07-0.17 

Groundwater recharge – 
injection wells 

Activated sludge, filtration 
of secondary effluent, 
carbon adsorption, reverse 
osmosis of advanced 
wastewater treatment 
effluent  

0.76-2.12 

(a): Costs are estimated for facility capacities ranging from 4,000 to 40,000 m3/d. Lower cost figure 

within each treatment process category represents cost for a 40,000 m3/d reclamation plant while the 

upper cost limit is presented for a 4,000 m3/d facility, (b): Annual costs include amortized capital costs 

based on a facility life of 20 years and a return rate of 7 %.  

 

Occasionally the present treatment capacities of industries may not be sufficient 

for the required reuse standards that regulations specify when in the aim of reuse. In 

these situations, the construction or installation of advanced treatment units may be 

needed. Generally recommended additional tertiary treatment technologies in the 

figures of Chapter 5 are; membrane technologies (MF/UF/NF/RO), coagulation-

flocculation units, UV/ozonation disinfection, activated carbon adsorption and bag 

filter. In table 5.11 average unit costs for some of these processes per m3 wastewater 

in Turkish market are given as to form a basis. These values have been evaluated for 

the flowrate of 5500 m3/d and the effluent characteristics expressed in Table 5.1 that 

the pilot brewery has.  

 

Table 5.11 Average unit costs for several treatment processes (N. Merdan, personal communication, 

September 13, 2008) 

Treatment process* Cost (€/m³) 

Reverse Osmosis (RO) 2775 

Filtration 794 

Activated Carbon Adsorption 794 

UV disinfection 500 

* Each process has a cost of 350 € for daily service, in average.  

 

 



 

 

81 

CHAPTER 6 

CONCLUSIONS AND RECOMMENDATIONS 

 

Wastewater reclamation and reuse reap lasting benefits for the conservation of 

water supplies, and recycling of nutrients. Reclamation and reuse avoids the 

contamination and consuming of water supplies. Reuse of effluent from wastewater 

treatment plants is possible in a wide range of categories, from agricultural to 

industrial purpose. In accordance with this study, the decided conclusions and 

recommendations are given below. 

 

6.1 Conclusions 

 

• According to the wastewater treatment plant’s effluent flowrate data and the 

production capacity of the pilot brewery; the annual water used in the 

brewery can be estimated as 1,500,000,000L (1,500,000 m3) on average. 

• In a year; 1,275,000,000 L (85% of the total) water is used in beer production 

and malting processes; 75,000,000 L (5% of the total) is used for cooling 

purposes and 150,000,000 L (10% of the total) is used for social activities 

and washing in the pilot brewery. 

• The main problem determined of the pilot brewery’s wastewater is high 

values of COD, BOD, TSS, salinity and fecal coliform.  

• Effluent of the studied brewery wastewater treatment plant, can not be used 

for any reuse option directly; such as, industrial purposes (cooling water and 

boiler-feed water), agricultural irrigation and groundwater recharge. 

Additional treatment processes need to be constructed/installed.  

• Additional treatment processes means additional costs at the same time. But 

it’s inevitable because of the waterlessness problem that the world faces with.  

• Salinity may cause corrosion problems if the aim is to use the reclaimed 

water within the industry.  

• Concentrations of heavy metals don’t state any problem, in general. 

Exceeding heavy metals can be removed by simple process additions that 



 

 

82 

have been recommended. To the boron concentration, plants of walnuts, 

lemons, figs, apples, grapes and beans may be appropriate to be irrigated.  

• According to the calculations it’s possible to irrigate 65ha of cotton, 62ha of 

maize and 76ha of grape. Grape can be chosen as the most appropriate crop 

to be irrigated with the brewery’s treated wastewater. 

• Ultraviolet (UV) disinfection may be used for the removal of fecal coliforms. 

But, the recommended reverse osmosis systems have the ability to remove 

high rates of coliforms. So it would be more feasible to use any disinfection 

method that is simpler and feasible in cost. On the other hand over 

chlorination has adverse affects on living things such as animals, plants. So, 

the newest and healthier ozonation method may be useful.  

 

6.2 Recommendations 

 

The development and implementation of advanced treatment technologies for 

recycling industrial wastewater brings out extra costs at the same time. Unfortunately, 

wastewater reuse cost is not well-documented. For a good water management the 

economic considerations of reuse investments should be regarded. Studies for cost-

benefit analyses must be carried out.  

 

This study has been accomplished for a chosen pilot brewery throughout 

fermentation industry. Alternatives of reuse options for other industries should be 

ascertained.  

 

According to this study’s sight, the agricultural irrigation with the reclaimed 

brewery wastewater can be endeavored on much more than the other reuse options. 

 

 

 



 

 

83 

REFERENCES 

 

Allen, R. G., Pereira, L. S., Raes, D., & Smith, M. (1998). ETc - Single crop 

coefficient (Kc). Retrieved August 25, 2008 from, 

http://www.fao.org/docrep/x0490e/x0490e00.HTM. 

 

Alpha Omega Marketing (n.d.). The importance of water. Retrieved August 10, 2008, 

from http://www.aomega.com/mpure/water.htm. 

 

Asano, T. (Ed.). (1998). Wastewater reclamation and reuse. Vol. 10. Florida: CRC 
Press LLC. 

 

Atpulat, Ş. B. (2004). Referans evapotranspirasyonu hesaplanmasında Penman-

Montheith ve Hargreaves eşitlikleri Gediz havzası’nda uygulamaları. Thesis B.Sc. 

Dokuz Eylul University Engineering Faculty Department of Civil Engineering. 

 

Austria P. M., & Hofwegen, P. V.(Eds). (2006). Synthesis of the 4th world water 

forum. Mexico City: Comisión Nacional de Agua. 

 

Aydın, M. (n.d.). Toprak-bitki-su ilişkileri. Retrieved August 12, 2008, from 

http://www.volkanderinbay.net/tarimnet/sulama.asp?konuno=3. 

 

Brewers Association of Canada (n.d.). The art and science of brewing beer. 

Retrieved July 20, 2008, from  http://www.brewers.ca/default_e.asp?id=71.   

 

Eaton, A. D, Clesceri, L. S., Rice, E. W., & Greenberg, A. E. (Eds.). (2005). 

Standard methods for the examination of water and wastewater (21st ed.). 

Washington DC: American Public Health Association, American Water Works 